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Atlanta 2450A/2450A-BR Parts List

Note that the quantities listed here below are the standard amounts that are found in each unit and not
the number of items you need to order.

KEY NO. PART NO. DESCRIPTION
MODEL 2450A | MODEL 2450A-BR
1 101859 101859 Screw 1/4-20 x 1/2" (30 Required)
2 304026 304026 Flue Collar (3 Required) A
3 154212 154212 Gasket (3 Required) R
4 304004 304004 Outer Cabinet Top
5 400986 400986 Damper (3 Required)
6 304054 304054 Damper Mechanism _(_)
7 101021 101021 Screw 10-32 x 5/8” <. )~
8 149455 149455 Control Rod End~.
9 304003 304003 Cabinet Sige=—Right
10 104750 104750 Pin (2 Required)
11 400987 400987 Front Panel
12 304069 304069 Théfmostat Clip
13 400988 400988 |2 ““H{ Air Outlet Trim
14 400989 400989 j,../;:\f' —_ False Hood Air Baffle
15 149457 149457, " Damper Handle
16 149459 149459 (L))" Control Rod
17 149458 14:9458 Spring Stop (2 Required)
18 149456 (> _;1;49456 Spring
19 101858 () 101858 Screw 1/4-20 X 1/2" (26 Required)
20 304029 (( ) ~ 304029 Cabinet Front Air Channel
21 3049\30@1‘\:"" 304030 Front Panel Mounting Bracket (4 Required)
22 304000~ 304000 Cabinet Bottom
23 . (400949 400949 Firebox
24 do\ 101543 101543 Screw 1/4-20 X 3/4” (4 Required)
. 149460 149460 Spacer (2 Required)
205867 205867 Back Liner—Cast Iron
304001 304001 Cabinet Back
28 304002 302002 Cabinet Side—Left
29 102561 102561 Flatwasher 1/4” (3 Required)
30 102351 102351 Nut 1/4-20 (3 Required)
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KEY NO. PART NO. DESCRIPTION
MODEL 2450A | MODEL 2450A-BR
31 400992 303995 Mantel Shield
32 400993 303996 False Hood Panel
33 104305 104305 Screw #A10 X 3/8" (8 Required)
34 400994 400994 Extension Trim Panel eSS
35 400995 303997 False Side Panel—Left .
36 400996 400996 Air Shutter O
37 134027 134027 Thermo Disc ()
38 101212 101212 Screw 10-24 X 1/2//(2 Required)
39 134735 134735 Cable Clamp </
40 104115 104115 Screw #A6 X 3/4"/3 Required)
41 134656 134656 Wire Leqd{(z\ﬁéduired)
42 134330 134330 Terminal Block
43 400997 303998 Fajsé Side Panel—Right
44 134031 134031 ,A}Shfignce Cord
45 134028 134028 " (8peed Control
46 134210 134210  {"))switch
47 147332 147332 () “Knob
48 147333 147333( >|  Knob
49 400998 401000~ Lower Front Panel
50 134030 134030 Wire Lead
51 102725 . 8102725 Lockwasher #6 (4 Required)
52 102142 (02142 Nut 6--32 (4 Required)
53 104305 [()) 104305 Screw #10 X 3/8” (6 Required)
54 304032 ({’“ ) 304032 Motor Bracket (2 Required)
55 134026\ 134026 Fan Motor (2 Required)
56 134350 134350 Fan Blade (2 Required)
57 304031 304031 Fan Collar (2 Required)
58 55102162 102162 Nut 10-24
59 =)103021 103021 Flatwasher 3/16”
60 .| ~ 101307 101307 Screw 10-24 X 1
61 <\ 1028351 102351 Nut 1/4-20 (4 Required)
62 304068 304068 Air Shutter Linkage
63 104305 104305 Screw #A10 X 3/8"
64 134029 134029 Wire Lead
65 147206 147206 Grommet (2 Required)
66 104321 104322 Screw #A10 X 1/2" (4 Required)
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MODEL 2450A | MODEL 2450A-BR
67 304050 304050 Screen (4 Required)
68 400991 400991 Door—Right .
69 149452 149452 Handle—Right N
70 149451 149451 Handle—Left A
71 147331 147331 Knob (2 Required) > =
72 102613 102613 Flatwasher 3/8" (2 Required)’
73 103305 103305 Cotter Pin (2 Requited);)
74 102204 102204 Nut 3/8-16 (4 Required)
75 304034 304034 Latch—Right .~
76 304033 304033 Latch—Left. )
77 149450 149450 Door LatchRod (2 Required)
78 154211 154211 Gasket (4’ Required)
79 178025 178025 Glass (4 Required)
80 304037 304037 /\ }_a/sré Retainer (8 Required)
81 104210 104210 | Screw #A8 X 1/4” (16 Required)
82 400990 400990 _ -|)) Door—Left
83 101543 101543 |  Screw 1/4-20 X 3/4" (2 Required)
84 205887 205887/, ) Grate Extension—Cast Iron (2 Required)
85 205886 2(1%(8\8\6:7 Grate—Cast Iron
86 400999 <. ‘400999 Ash Pan
87 110840 (170840 Installation Manual*

*not shown
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